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Annex for WCDMA Band 2

FCCID: 2BCUE-P8GLOBAL

Test Report No.: CTL2405163031-WF

1. Effective (Isotropic) Radiated Power Output Data

1.1 Test Result

1.1.1 Band2_EIRP

Band: 2
Mode Frequenc Conducted Power Gain EIRP (dBm) .
ENV Network Subset (I\(jIHz) / (dBm) (dBi) Result Limit Verdict
1852.4 22.38 1.36 23.74 <=33.01 Pass
RMC 12.2kbps RMC 1880 22.47 1.36 23.83 <=33.01 Pass
1907.6 22.48 1.36 23.84 <=33.01 Pass
Subtest 1 18524 20.65 1.36 22.01 <=33.01 Pass
Subtest 2 1852.4 20.64 1.36 22.00 <=33.01 Pass
Subtest 3 1852.4 20.61 1.36 21.97 <=33.01 Pass
Subtest 4 1852.4 20.66 1.36 22.02 <=33.01 Pass
Subtest 1 1880 20.81 1.36 22.17 <=33.01 Pass
HSDPA Subtest 2 1880 20.79 1.36 22.15 <=33.01 Pass
Subtest 3 1880 20.78 1.36 22.14 <=33.01 Pass
Subtest 4 1880 20.84 1.36 22.20 <=33.01 Pass
Subtest 1 1907.6 20.74 1.36 22.10 <=33.01 Pass
Subtest 2 1907.6 20.83 1.36 22.19 <=33.01 Pass
Subtest 3 1907.6 20.82 1.36 22.18 <=33.01 Pass
NTNV Subtest 4 1907.6 20.78 1.36 22.14 <=33.01 Pass
Subtest 1 1852.4 18.72 1.36 20.08 <=33.01 Pass
Subtest 2 1852.4 18.72 1.36 20.08 <=33.01 Pass
Subtest 3 1852.4 18.51 1.36 19.87 <=33.01 Pass
Subtest 4 1852.4 18.77 1.36 20.13 <=33.01 Pass
Subtest 5 1852.4 18.51 1.36 19.87 <=33.01 Pass
Subtest 1 1880 18.44 1.36 19.80 <=33.01 Pass
Subtest 2 1880 18.85 1.36 20.21 <=33.01 Pass
HSUPA Subtest 3 1880 18.84 1.36 20.20 <=33.01 Pass
Subtest 4 1880 18.78 1.36 20.14 <=33.01 Pass
Subtest 5 1880 18.83 1.36 20.19 <=33.01 Pass
Subtest 1 1907.6 18.98 1.36 20.34 <=33.01 Pass
Subtest 2 1907.6 18.97 1.36 20.33 <=33.01 Pass
Subtest 3 1907.6 18.88 1.36 20.24 <=33.01 Pass
Subtest 4 1907.6 18.60 1.36 19.96 <=33.01 Pass
Subtest 5 1907.6 19.09 1.36 20.45 <=33.01 Pass
Notel: EIRP=Conducted Power+Antenna Gain
2. Frequency Stability
2.1 Test Result
2.1.1 Band2
Band: 2
Frequenc Temp. Voltage Freq. Error Freg. vs. Rated (ppm) .
Network (I\q/IHz) / (°c:;O (VDg) ?Hz) Result Limit Verdict
RMC 1852.4 20 3.27 -2.396 -0.0013 -2.5102.5 Pass
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FCCID: 2BCUE-P8GLOBAL

3.85 -2.589 -0.0014 -2.5t02.5 Pass

4.43 -2.124 -0.0011 -25t02.5 Pass

-30 3.85 -2.446 -0.0013 -25t02.5 Pass

-20 3.85 -1.781 -0.0010 -25t02.5 Pass

-10 3.85 -2.031 -0.0011 -2.51t02.5 Pass

0 3.85 -1.423 -0.0008 -2.5102.5 Pass

10 3.85 -0.916 -0.0005 -25t02.5 Pass

30 3.85 -0.508 -0.0003 -25t02.5 Pass

40 3.85 -0.021 0.0000 -25t02.5 Pass

50 3.85 0.029 0.0000 -2.51t02.5 Pass

3.27 -2.611 -0.0014 -2.5t02.5 Pass

20 3.85 -2.532 -0.0013 -25t02.5 Pass

4.43 -2.432 -0.0013 -25t02.5 Pass

-30 3.85 -1.767 -0.0009 -25t02.5 Pass

-20 3.85 -2.196 -0.0012 -2.51t02.5 Pass

1880 -10 3.85 -2.589 -0.0014 -2.51t02.5 Pass
0 3.85 -2.339 -0.0012 -251t02.5 Pass

10 3.85 -2.253 -0.0012 -2.5102.5 Pass

30 3.85 -1.616 -0.0009 -251t02.5 Pass

40 3.85 -1.516 -0.0008 -2.51t02.5 Pass

50 3.85 -1.395 -0.0007 -2.51t02.5 Pass

3.27 -6.416 -0.0034 -2.5t02.5 Pass

20 3.85 -6.015 -0.0032 -251t02.5 Pass

4.43 -5.858 -0.0031 -2.51t02.5 Pass

-30 3.85 -6.230 -0.0033 -2.51t02.5 Pass

-20 3.85 -6.380 -0.0033 -2.51t02.5 Pass

1907.6 -10 3.85 -6.330 -0.0033 -251t02.5 Pass
0 3.85 -5.529 -0.0029 -251t02.5 Pass

10 3.85 -6.616 -0.0035 -2.51t02.5 Pass

30 3.85 -5.951 -0.0031 -2.51t02.5 Pass

40 3.85 -5.615 -0.0029 -2.51t02.5 Pass

50 3.85 -6.166 -0.0032 -251t02.5 Pass

3.27 4.828 0.0026 -2.5t02.5 Pass

20 3.85 5.593 0.0030 -2.51t02.5 Pass

4.43 4.907 0.0026 -2.51t02.5 Pass

-30 3.85 4.621 0.0025 -2.51t02.5 Pass

-20 3.85 5.300 0.0029 -251t02.5 Pass

1852.4 -10 3.85 4.470 0.0024 -2.51t02.5 Pass
0 3.85 5.178 0.0028 -251t02.5 Pass

10 3.85 4,928 0.0027 -251t02.5 Pass

30 3.85 4.284 0.0023 -2.51t02.5 Pass

40 3.85 5.286 0.0029 -251t02.5 Pass

50 3.85 4.742 0.0026 -2.51t02.5 Pass

3.27 -0.808 -0.0004 -251t02.5 Pass

HSDPA 20 3.85 0.072 0.0000 -251t02.5 Pass
4.43 0.350 0.0002 -251t02.5 Pass

-30 3.85 -0.250 -0.0001 -2.51t02.5 Pass

-20 3.85 -0.036 0.0000 -2.51t02.5 Pass

1880 -10 3.85 -0.179 -0.0001 -2.51t02.5 Pass
0 3.85 -0.622 -0.0003 -2.51t02.5 Pass

10 3.85 -0.086 0.0000 -2.51t02.5 Pass

30 3.85 -0.322 -0.0002 -2.51t02.5 Pass

40 3.85 -0.365 -0.0002 -251t02.5 Pass

50 3.85 -0.122 -0.0001 -2.51t02.5 Pass

3.27 -1.316 -0.0007 -2.51t02.5 Pass

1907.6 20 3.85 -0.594 -0.0003 -2.51t02.5 Pass
4.43 -0.887 -0.0005 -2.5t02.5 Pass

Page 4/ 40



Annex for WCDMA Band 2
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Test Report No.: CTL2405163031-WF

-30 3.85 -0.350 -0.0002 -25t025 Pass
-20 3.85 -1.023 -0.0005 -25t025 Pass
-10 3.85 -1.767 -0.0009 -25t025 Pass
0 3.85 -0.765 -0.0004 -25t02.5 Pass
10 3.85 -0.522 -0.0003 -25t025 Pass
30 3.85 -0.672 -0.0004 -25t025 Pass
40 3.85 -0.708 -0.0004 -25t025 Pass
50 3.85 -1.030 -0.0005 -25t025 Pass
3.27 3.619 0.0020 -25t02.5 Pass
20 3.85 4.098 0.0022 -25t025 Pass
4.43 3.734 0.0020 -25102.5 Pass
-30 3.85 3.254 0.0018 -25t025 Pass
-20 3.85 3.841 0.0021 -25t025 Pass
1852.4 -10 3.85 3.448 0.0019 -25t02.5 Pass
0 3.85 3.633 0.0020 -25t025 Pass
10 3.85 3.490 0.0019 -25t025 Pass
30 3.85 3.741 0.0020 -25t02.5 Pass
40 3.85 3.405 0.0018 -25t02.5 Pass
50 3.85 3.076 0.0017 -25t02.5 Pass
3.27 -1.802 -0.0010 -25t025 Pass
20 3.85 -1.874 -0.0010 -25t025 Pass
4.43 -1.960 -0.0010 251025 Pass
-30 3.85 -1.810 -0.0010 -25t02.5 Pass
-20 3.85 -2.940 -0.0016 -25t025 Pass
HSUPA 1880 -10 3.85 -1.452 -0.0008 -25t025 Pass
0 3.85 -1.838 -0.0010 -25t025 Pass
10 3.85 -1.445 -0.0008 -25t02.5 Pass
30 3.85 -2.832 -0.0015 251025 Pass
40 3.85 -2.453 -0.0013 -25t025 Pass
50 3.85 -2.446 -0.0013 -25t025 Pass
3.27 -9.763 -0.0051 -25t025 Pass
20 3.85 -10.257 -0.0054 -25t02.5 Pass
4.43 -11.609 -0.0061 -251025 Pass
-30 3.85 -9.563 -0.0050 -25t025 Pass
-20 3.85 -10.099 -0.0053 -25t025 Pass
1907.6 -10 3.85 -8.798 -0.0046 -25t025 Pass
0 3.85 -9.863 -0.0052 -25t02.5 Pass
10 3.85 -9.577 -0.0050 -25t02.5 Pass
30 3.85 -10.042 -0.0053 -25t025 Pass
40 3.85 -9.792 -0.0051 -25t025 Pass
50 3.85 -9.491 -0.0050 -25t025 Pass
3. Modulation Characteristics
3.1 Test Result
3.1.1 Band2
Band: 2
Mode Frequency Modulation Characteristics .
ENV Network Subset (MHZz) Result Limit Verdict
RMC 12.2kbps RMC 1880 Refer To Test Graph Pass
NTNV HSDPA Subtest 1 1880 Refer To Test Graph Pass
HSUPA Subtest 1 1880 Refer To Test Graph Pass
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FCCID: 2BCUE-P8GLOBAL

3.2 Test Graph

3.2.1 Band2

Band2_RMC_MCH_1880MHz_12.2kbps RMC_NTNV
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FCCID: 2BCUE-P8GLOBAL

Band2 HSUPA MCH_1880MHz_Subtest 1_NTNV
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4.99% & 26dB Bandwidth
4.1 Test Result

4.1.1 Band2_OBW

Band: 2

Mode Frequency 99% Occupied Bandwidth (MHz) .

ENV Network Subset (MHz) Result Limit Verdict
1852.4 4.135 / Pass
RMC 12.2kbps RMC 1880 4.124 / Pass
1907.6 4,129 / Pass
1852.4 4,192 / Pass
NTNV HSDPA Subtest 1 1880 4,180 / Pass
1907.6 4,128 / Pass
1852.4 4.170 / Pass
HSUPA Subtest 1 1880 4,185 / Pass
1907.6 4,131 / Pass

4.1.2 Band2_XDB
Band: 2
Mode Frequenc 26dB Bandwidth (MHz) .

ENV Network Subset (I\C/IlHZ) / Result Limit Verdict
1852.4 4,711 / Pass
RMC 12.2kbps RMC 1880 4.756 / Pass
1907.6 4.725 / Pass
1852.4 5.607 / Pass
NTNV HSDPA Subtest 1 1880 6.036 / Pass
1907.6 4.731 / Pass
1852.4 6.085 / Pass
HSUPA Subtest 1 1880 5.988 / Pass
1907.6 4.738 / Pass
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4.2 Test Graph

4.2.1 Band2_OBW

Band2_RMC_LCH_1852.4MHz_12.2kbps RMC_NTNV
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FCCID: 2BCUE-P8GLOBAL

Band2_HSDPA_MCH_1880MHz_Subtest 1 NTNV
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Band2_HSUPA_LCH_1852.4MHz_Subtest 1_NTNV
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Band2_HSUPA_HCH_1907.6MHz_Subtest 1 NTNV
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4.2.2 Band2_XDB

Band2_RMC_LCH_1852.4MHz_12.2kbps RMC_NTNV
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Band2_RMC_HCH_1907.6MHz_12.2kbps RMC_NTNV
LY Ant: Ant1
CENT: 1907.6 MHz
S%an 11.52 MHz
RBW: 120 kHz
30 1 | VBW: 360 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
20 4 SweepTime: 1 ms
Sweep: Continue
10
-26dB BW:4.725MHz
Maker:
— 01 | 1. 1905.250 MHz
= -4.44'dBm
m 2.1908.280 MHz
5 21.56 dBm
2 10 3.1909.975 MHz
— -4.44 dBm
(o]
>
]
= 20 -
_30 -
-40 A
_50 -
| | i | | | | | —— Trace
-60 T T T T T T T T T
1901.84 1913.36
Frequency (MHz)
Band2 HSDPA LCH_1852.4MHz_Subtest 1 NTNV
£y Ant: Ant1
CENT: 1852.4 MHz
S%an 11.52 MHz
RBW: 120 kHz
20 1 VBW: 360 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
10 | SweepTime: 1 ms
Sweep: Continue
D -
-26dB BW:5.607TMHz
Maker:
— ~10 1 1.1849.766 MHz
= -6.24 dBm
m 2.1851.455 MHz
5 19.76 dBm
o YA 3. 1855.373 MHz
e -6.24 dBm
(]
>
]
= 30 4
=40 -
_50 -4
_60 -
| | | | | | | | —— Trace
=70 T T T T T T T T T
1846.64 1858.16
Frequency (MHz)

Page 16/ 40



Annex for WCDMA Band 2 Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL

Band2_HSDPA_MCH_1880MHz_Subtest 1 NTNV

£y Ant: An(1
CENT: 1880 MHz
S%an 11.52 MHz
RBW: 120 kHz
20 A | VBW: 360 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
10 SweepTime: 1 ms
Sweep: Continue
D -
-26dB BW:6.036MHz
Maker:
— ~10 1 | 1.1877.381 MHz
= -6.74 dBm
m 2.1881.060 MHz
5 19.26 dBm
Z 504 3. 1883.417 MHz
— -6.74 dBm
(o]
>
]
— 30 4
=40 A
_50 -
_60 -
| | | ! ! ! ! | — Trace
-70 T T T T T T T T T
1874.24 1885.76
Frequency (MHz)
Band2_HSDPA_HCH_1907.6MHz_Subtest 1_NTNV
Ant: Ant1

CENT: 1907.6 MHz
S%an 11.52 MHz
RBW: 120 kHz

VBW: 360 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001

| SweepTime: 1 ms
Sweep: Continue

-26dB BW:4 . 731MHz
Maker:

— 1. 1905.252 MHz
= -6.39 dBm

m 2.1908.314 MHz
S 19.61 dBm
= 3. 1909.983 MHz
] -6.39 dBm

[

>

Q

|

| | i | | | | | — Trace
=70 T T T T T T T T T
1901.84 1913.36

Frequency (MHz)

Page 17/ 40



Annex for WCDMA Band 2

FCCID: 2BCUE-P8GLOBAL

Test Report No.: CTL2405163031-WF

Band2_HSUPA_LCH_1852.4MHz_Subtest 1_NTNV

£y Ant: An(1
CENT: 1852.4 MHz
S%an 11.52 MHz
RBW: 120 kHz
20 1 | VBW: 360 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
10 SweepTime: 1 ms
Sweep: Continue
D -
-26dB BW:6.085MHz
Maker:
—~ ~10 1 1.1849.703 MHz
= -6.47 dBm
m 2.1853.149 MHz
5 19.53 dBm
Z 5 3. 1855.788 MHz
e -6.47 dBm
(o]
>
]
— 30 4
=40 -
_50 -
_60 -
‘ —— Trace
=70 T T T T T T T
1846.64 1858.16
Frequency (MHz)
Band2 HSUPA MCH_1880MHz_Subtest 1 NTNV
£y Ant: An(1
CENT: 1880 MHz
S%an 11.52 MHz
RBW: 120 kHz
20 1 VBW: 360 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
10 | SweepTime: 1 ms
Sweep: Continue
D -
| | -26dB BW:5.988MHz
i i Maker:
— =10 f Ty ~] 1.1877.233 MHz
= -7.00 dBm
m 2.1880.956 MHz
5 19.00 dBm
Z 5 3. 1883.221 MHz
e -7.00 dBm
(o]
>
]
— 30 1
=40 -
_50 -4
_60 -
‘ —— Trace
=70 T T T T T T T
1874.24 1885.76

Frequency (MHz)

Page 18/ 40




Annex for WCDMA Band 2 Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL

Band2_HSUPA_HCH_1907.6MHz_Subtest 1 NTNV

Ant: Ant1

CENT: 1907.6 MHz
S%an 11.52 MHz
RBW: 120 kHz

VBW: 360 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
SweepTime: 1 ms
Sweep: Continue

-26dB BW:4.738MHz
Maker:
1.1905.248 MHz

= -6.07 dBm
& 2.1908.372 MHz
= 19.93 dBm
K= 3.1909.986 MHz
= -6.07 dBm
]
>
o
4

404 e e I — e —  —

_50 ..................................................................................................................................

_60 ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,

! | —— Trace
=70 T T T T T T T T T
1901.84 1913.36

Frequency (MHz)

Page 19/40



Annex for WCDMA Band 2 Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL

5. Peak-Average Ratio

5.1 Test Result

5.1.1 Band2
Band: 2
Mode Frequency Peak-Average Ratio (dB) .
ENV Network Subset (MHZz) Result Limit Verdict
1852.4 3.10 <=13 Pass
RMC 12.2kbps RMC 1880 3.13 <=13 Pass
1907.6 3.13 <=13 Pass
1852.4 5.62 <=13 Pass
NTNV HSDPA Subtest 1 1880 5.74 <=13 Pass
1907.6 5.72 <=13 Pass
1852.4 5.62 <=13 Pass
HSUPA Subtest 1 1880 5.71 <=13 Pass
1907.6 5.68 <=13 Pass
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FCCID: 2BCUE-P8GLOBAL

5.2 Test Graph

5.2.1 Band2
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Band2_HSUPA_LCH_1852.4MHz_Subtest 1_NTNV

100.0 %

10.0 %

1.0% 4
Samples: 10.0M
RBW: 5.00MHz
Freq.: 1852.400MHz
Power:
Avg:18.30dBm
Peak: 25.49dBm
0.1 % 4 Crest: 7.19dB
10.0 %: 4.49dB
1.0 %: 5.32dB
0.1 %: 5.62dB
0.01 %: 5.87dB

0.01 % A

0.001 % 4

0.0001 % T H H
0.0dB 20.0dB

Band2_ HSUPA_MCH_1880MHz_Subtest 1 NTNV

100.0 %

10.0 % o

1.0% 4
Samples: 10.0M
RBW: 5.00MHz
Freq.: 1880.000MHz
Power:
Avg:17.97dBm

Peak: 26.49dBm

0.1 % 4 Crest: 8.52dB

10.0 %: 4.55dB
1.0 %: 5.39dB
0.1 %: 571dB

0.01 %: 6.01dB

0.01 % A

0.001 % 4

0.0001 % - - -
0.0 dB 20.0 dB

Page 24/ 40



Annex for WCDMA Band 2 Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL
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FCCID: 2BCUE-P8GLOBAL

6. Spurious Emission

6.1 Test Result

6.1.1 Band2
Band: 2
Mode Frequency Spurious Emission .
ENV Network Subset (MHz) Result | Limit Verdict
1852.4 Refer To Test Graph Pass
RMC 12.2kbps RMC 1880 Refer To Test Graph Pass
1907.6 Refer To Test Graph Pass
1852.4 Refer To Test Graph Pass
NTNV HSDPA Subtest 1 1880 Refer To Test Graph Pass
1907.6 Refer To Test Graph Pass
1852.4 Refer To Test Graph Pass
HSUPA Subtest 1 1880 Refer To Test Graph Pass
1907.6 Refer To Test Graph Pass
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FCCID: 2BCUE-PSGLOBAL

6.2 Test Graph

6.2.1 Band2
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Test Report No.: CTL2405163031-WF
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FCCID: 2BCUE-P8GLOBAL
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Annex for WCDMA Band 2

FCCID: 2BCUE-P8GLOBAL

Test Report No.: CTL2405163031-WF

Band2_HSUPA_HCH_1907.6MHz_Subtest 1 NTNV
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FCCID: 2BCUE-P8GLOBAL
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